
PARTS LIST FOR ITEM 56314

1/14 SCALE R/C TRACTOR TRUCK
Parts code

9335393	 	 Body

0440007	 	 Roof Spoiler

4305525	 	 Frame L & R

0005467	 	 A Parts (A1-A3)

0005468	 	 B Parts (B1 & B2)

9005393	 	 C Parts (C1-C4)

0005939	 	 D Parts (D1-D5)

0005471	 	 E Parts (E1-E13)

0005472	 *1	 F Parts (F1-F14, 1 pc.)

0005473	 	 G Parts (G1-G11)

0005941	 	 H Parts (H1-H5)

9115047	 	 J Parts (J1-J8)

0115231	 	 K Parts (K1-K9)

0115314	 	 L Parts (L1-L3)

9115136	 	 M Parts (M1-M4)

0115233	 	 N Parts (N1-N10)

9115132	 	 P Parts (P1-P18)

0115317	 	 Q Parts (Q1-Q6)

0115319	 *1	 R Parts (R1-R11, 1 pc.)

9115137	 	 S Parts (S1)

9225074	 	 T Parts (T1-T6)

9225053	 	 U Parts (U1)

0445258	 *2	 V Parts (V1 & V2, 1 pc.)

0225104	 	 W Parts (W1-W4)

0225105	 	 X Parts (X1-X5)

0225106	 	 Y Parts (Y1-Y11)

0225107	 	 Z Parts (Z1 & Z2)

0440005	 	 Speaker Box (Front & Rear)

9335128	 	 Gear Bag

9805456	 *3	 Tire (2 pcs.)

4305526	 	 Step Plate (2 pcs.)

3485132	 	 Propeller Shaft (Long)

9465615	 	 Screw Bag A (BA1-BA6)

9805895	 	 3x20mm Screw (BA2 x10)

9805859	 	 3x15mm Screw (BA3 x4)

9805696	 	 3x8mm Countersunk Head Screw (BA5 x4)

50822	 	 3x10mm Hex Tapping Screw (BA6 x10)

9465616	 	 Screw Bag B (BB1-BB6)

9805898	 	 3x12mm Screw (BB1 x10)

9805853	 	 3x8mm Screw (BB2 x5)

50583	 	 3x15mm Tapping Screw (BB3 x10)

9465617	 	 Screw Bag C (BC1-BC6)

50575	 	 2.6x10mm Tapping Screw (BC2 x10)

50573	 	 2x8mm Tapping Screw (BC3 x10)

50586	 	 3mm Washer (BC5 x15)

50588	 	 2mm E-ring (BC6 x15)

50380	 	 E-ring Set (BC6 x12 ,BE6 x7...etc.)

9465618	 	 Screw Bag D (BD1-BD6)

9805557	 	 4mm Flange Lock Nut (BD2 x4)

9805897	 	 3mm Flange Nut (BD3 x10)

9805896	 	 3mm Nut (BD4 x10)

2220001	 	 3mm Lock Nut (BD5 x1)

9465619	 	 Screw Bag E (BE1-BE7)

9804158	 	 2x4mm Screw (BE2 x10)

9805611	 	 5x9mm Ball Connector (BE4 x5)

50590	 	 4mm Ball Connector (BE5 x5)

9805732	 	 Hexagonal Mount (BE7 x4)

9465620	 	 Screw Bag F (BF1-BF6)

9805754	 	 3x8mm Tapping Screw (BF2 x10)

9805662	 	 3x10mm Flange Tapping Screw (BF4 x5)

9400028	 	 Diff. Gear Bag (BH1-BH10)

3555093	 	 Propeller Shaft (Short) (BH3)

9805458	 *1	 Diff. Shaft A & B (BH4 & BH5, 1 pc. each)

9405620	 	 Bevel Gear Bag (BH6 x4, BH7 x6, BH8 x2)

5455002	 *1	 Ring Gear (BH9 x1)

9400031	 	 Coupler Plate Bag (BJ1-BJ4)

9400026	 	 Coupler Spring Bag (BK1-BK9)

9805827	 	 3mm Press Nut (BK5 x5)

9400033	 	 Step Plate Parts Bag (BL1-BL6)

9805337	 *1	 Wheel Hub (BL1 x2)

3455035	 	 Antenna Holder (BL4)

9400029	 	 Gear Shaft Bag (BM1-BM18, BH1)

3545010	 	 20T Gear (BM5)

3545009	 	 13T Gear (BM6)

3505039	 	 10T Pinion Gear (BM15)

4305125	 	 Motor Plate (BM17)

9405924	 	 Metal Bearing Bag (BN1 & BN2)

9805622	 	 1150 Metal Bearing (BN1 x2)

9400032	 	 Metal Parts Bag (BO1-BO15...etc.)

9805889	 	 2mm Lock Nut  (BO12 x10)

9400034	 	 Mesh Bag (BQ1...etc.)

9400027	 	 Leaf Spring Bag (BR1-BR14)

9805457	 *1	 Damper Cylinder (BR1 x3)

9805460	 *1	 Leaf Spring (BR9 x2)

5495017	 	 Front Axle (BR11)

9400030	 	 Suspension Stay Bag (BS1-BS8)

9400035	 	 Tool Bag (BT1-BT3...etc.)

50197	 	 Snap Pin Set (BT1 x10...etc.)

50596	 	 5mm Adjuster (BT2 x6)

50633	 	 4mm Adjuster (BT3 x6, White)

9400025	 	 Body Parts Bag (BZ1-BZ5...etc.)

9805910	 	 Exhaust Cover (2 pcs.)

50038	 	 Tool Set (Box Wrench, Hex Wrench...etc.)

50171	 	 Heat Resistant Double-Sided Tape

50595	 	 Nylon Band w/Metal Hook (10 pcs.)

87004	 	 Liquid Thread Lock

87025	 	 Ceramic Grease

7435035	 	 Motor

9805520	 	 Antenna Pipe (30cm) (300 pcs.) (White)

9495409	 	 Sticker

1050239	 	 Instructions

1000218	 	 Empty Box

*1	 	 Required 2 sets for one car.

*2	 	 Required 4 sets for one car.

*3	 	 Required 5 sets for one car.

Parts code

0603	 ©2003 TAMIYA

TRACTOR TRUCKS OPTIONAL & SPARE PARTS
Item No.

56501	 Tractor Truck Electrical Unit Set

56502	 Semi-Trailer Light Set

56503	 Tractor Truck Oil Shocks (2 pcs.)

56505	 Motorized Support Legs

56507	 Telescopic Antenna

56508	 Truck Aluminum Front Wheels (2 pcs.)

56509	 Truck Aluminum Rear Wheels (2 pcs.)

56510	 Tractor Truck Sound Effects Set

53511	 Tractor Truck Multi-Function Control Unit


